
                                      

2015
SERVICE

PARTS & ACCESSORIES 
LIST PRICES

PLEASE NOTE THESE PRICES

PH: 210-590-1226         FAX:  210-590-1258

AS SHOWN ON PRODUCT

PRICE LISTS  AND ARE SUBJECT TO CHANGE

THORNE ELECTRIC COMPANY
PO BOX 18363

610 LANARK, SUITE 205
SAN ANTONIO, TX  78218

Koblenz Parts List Prices 1 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

0523001 speed control switch, Imperial Electric Motor $208.13

0572006 carbon brush assembly (each, Imperial Electric) $25.00

0573008 USE A-100416-09 $25.00

A-100416-09 bridge rectifier (Ohio Electric/Imperial) $25.00

B-100639-03K bridge rectifier (Ohio Electric/Imperial) $104.46

B-250420-01 carbon brush assembly (1 pair/ 2 brushes, Ohio Electric) $25.00

00-1706-1 dual-hole burnisher motor $282.34

00-1736-01-6 B1500P motor $282.34

00-1957-0 wet/dry motor  Use 00-1960-4  

00-1960-4 wet/dry motor $85.80

00-3842-2 PV3000 graphite motor $35.00

00-3843-0 PV3000 blue motor $35.00

00-3872-9 WD Series & PV500 Motor Pack $36.00

00-3973-5 KIT B/P $122.00

00-3974-3 KIT E/P $72.00

00-3975-0 28.5" Front Mount Squeegee* $252.00

01-0061-0 Screw #6 x 1/4 $0.38

01-0062-0 hex screw #6 x 1/4 $0.38

01-0062-8 self-tapping screw #6-20 $0.38

01-0063-6 screw 6 x 1/2 $0.38

01-0065-1 Screw #6 x34 $0.38

01-0066-9 self-tapping screw 6 x 7/8 $0.38

01-0068-5 screw 8 x 3/8 $0.38

01-0069-3 screw 8 x 1/2 $0.38

01-0071-9 screw 8 x 3/4 $0.38

01-0082-6 screw 8 x 1 1/4 $0.38

01-0093-3 screw no 6x5/8 Type BC/Phillips $0.38

01-0154-3 self-tapping screw #6x5/16 $0.38

01-0154-3 self-tapping screw #6x5/16 $0.38

01-0204-6 screw #6 x 1/4, type A $0.38

01-0205-3 screw 6 x 3/8 $0.38

01-0267-3 screw 4 x 1/2 $0.38

01-0270-7 screw $0.38

01-0272-3 pin #6 x 1/2" $0.38

01-0273-1 self-tapping crew 6x5/8 $0.38

01-0283-0 screw 8 x 1/2 $0.38

01-0285-5 screw 8 x 3/4 $0.38

01-0290-5 screw $0.38

01-0291-0 screw #10 x 3/8 $0.38

01-0292-1 screw #10 X 1/2 $0.38

01-0293-9 screw 10 x 3/4 $0.38

01-0295-4 screw #10 X 3/8 $0.80

01-0367-1 screw 8-32 x 1/2 $0.38

01-0375-4 screw 8-32 x 3/8 $0.38

01-0423-2 screw $0.38

01-0438-0 screw 8-32 x 3/8 $0.38

01-0451-3 upright handle nut $1.07

01-0477-8 screw 5.40 x 5/8 $0.38

01-0536-1 self-tapping screw #6-20 $0.38

01-0558-5 screw #6 X 3/8 $0.38

01-0664-1 screw 10 x 5/8 $0.38

Koblenz Parts List Prices 2 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

01-0742-5 screw 10/32 x 5/8 $0.38

01-0743-3 fillister screw 10-32 x 3/4 $0.38

01-0747-4 screw #10-32 $0.38

01-0761-5 slot screw 10-24 x 1 1/4" $0.38

01-0846-4 hex screw 6-32 x 3/8 $0.38

01-0851-4 screw 3/32 x 1 $0.38

01-0852-2 hex screw $0.38

01-0852-2 hex screw $0.38

01-0852-2 hex screw $0.38

01-0861-3 screw 10-24 x 3/8 $0.38

01-0862-1 Screw $1.00

01-0870-4 hex screw 1/4-20 x 1 3/4" $0.38

01-0873-8 screw 1/4-20 x 1/2 $0.38

01-0874-6 screw 1/4 x 1 $0.38

01-0883-7 hex screw 1/4-20 $0.38

01-0883-7 hex screw 1/4-20 $0.38

01-0884-5 hex screw 1/4-20 $0.38

01-0890-2 screw 5/16-18 x 1" $0.38

01-0931-4 screw #6 x 5/16 $0.38

01-1012-2 allen screw $0.64

01-1077-5 screw 1/4-20 x 1 $0.38

01-1093-2 self-tapping screw $0.38

01-1093-2 self-tapping screw $0.38

01-1198-1 Screw No. 4-24x1/2 $0.38

01-1247-4 screw 8-32 x 3/8 $0.38

01-1249-0 screw 8-32 x 5/8 $0.38

01-1251-6 screw #8-32 X 3/8 $0.38

01-1252-4 slot screw 10-24 x 1/2 $0.38

01-1374-6 screw-black 6-32x3/8 $0.38

01-1256-5 phillips screw 10-24 x 3/4" $0.38

01-1375-3 screw #8-32 x 3/4 $1.12

01-1376-1 screw #8-32 x 3/8 $0.96

01-1378-7 screw #8-32 X 1/2" $0.78

01-1379-5 hex screw 5/16 x 1 1/4" $0.38

01-1391-0 hex screw 8-32 x 1/2 $0.38

01-1412-4 oval screw B1500P $0.38

01-1431-4 screw $0.38

01-1483-5 self-tapping screw #6 x 3/8 $0.38

01-1489-2 screw #8 x 1 1/2 $0.38

01-1489-2 screw #8 x 1 1/2 $0.38

01-1490-8 hex screw $0.38

01-1499-1 screw hexagonal no 10-16x5/8 $0.38

01-1500-6 screw b type 10-16x3/4 $0.38

01-1577-4 hex screw 1/4-20 x 1 1/2 $0.38

01-1579-0 hex screw 6 x 1/4 $0.38

01-1583-2 self-tapping screw 6 x 7/3 $0.38

01-1587-3 armature thrust screw $0.38

01-1591-5 hex screw 6 x 12 $0.38

01-1609-5 stove screw 10-32 x 1/2 $0.38

01-1626-9 screw $0.38

01-1651-7 screw B type No. 6 $1.30

Koblenz Parts List Prices 3 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

01-1659-5 screw #10 X 1 1/4" $0.38

01-1683-0 screw T type 8-32x1/4 $0.38

01-1704-4 hex screw 1/2-13 x 1/2 $1.64

01-1705-1 hex screw 3/8-16 x 2 1/2 $0.64

01-1724-2 allen screw 5/16-24 x 3/4 $0.78

01-1731-7 screw 10-32 x 1/4 $0.38

01-1732-5 screw #8-32 x 1/2" $0.38

01-1745-7 screw 5/16-18 x 1 1/4 $0.48

01-1746-5 bolt 3/8-16x5 $1.75

01-1769-7 screw 1/4 x 1/2 $0.38

01-1770-5 hex screw $0.38

01-1771-3 hex screw 15/16-18 x 1 $0.41

01-1774-7 hex screw $1.46

01-1775-4 hex screw 1/4-20 x 3/4 $0.38

01-1777-0 bolt 5/16-18x1 1/2" $1.28

01-1778-8 bolt 5/16-18x 3/4" $0.64

01-1817-4 screw 10-24 x 1/2 $0.38

01-1818-0 Screw 10-24X3/4" $0.38

01-1818-2 screw #10-24 X 3/4" $0.91

01-1819-0 screw $0.38

01-1984-2 round head screw #8-32 x 1" $0.38

01-2034-01-3 Special screw for handle U75 $0.38

01-2034-5 special screw (2 pieces) $0.42

02-0007-1 hexagonal nut 8-32 $0.38

02-0007-1 hex nut 8-32 $0.38

02-0007-1 nut $0.38

02-0011-3 hex nut 5/16-18 $0.38

02-0012-1 hex nut 1/4-20 $0.38

02-0014-7 hex nut 5/16-18 $0.38

02-0015-4 hex nut #10-24 $0.38

02-0015-4 hex nut #10-24 $0.38

02-0015-4 hex nut #10-24 $0.38

02-0016-2 spindle nut $0.38

02-0021-2 nut #6-32 $0.38

02-0024-6 hex bolt 5/16-18 $0.38

02-0034-5 hex nut 1/4-20 $0.38

02-0036-0 nut 1/4-28 $0.38

02-0037-8 hex nut 10-32 x 1/2 $0.38

02-0038-6 hex nut $0.38

02-0041-0 hexagonal nut no 10-24 $0.38

02-0067-5 handle nut $1.07

02-0071-7 nut 10-32 $0.88

02-0073-3 nut 1/2-13 $1.54

02-0092-3 security nut $0.66

02-0092-3 security nut $0.66

02-0092-3 security nut $0.66

02-0096-4 special nut #8-32 $0.56

02-0119-4 acorn nut $0.96

02-0126-9 nut-plastic $0.32

02-0134-3 security nut 3/8-16 $0.38

02-0136-8 elastic bolt 5/8-18 $1.44

Koblenz Parts List Prices 4 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

02-0141-8 upright handle nut $1.07

02-0147-5 fast nut $0.48

02-0162-4 fast nut $2.33

02-0208-01-3 belt pulley nut U75-U80 $11.04

02-0208-5 belt pulley nut   metal upright $10.72

03-0119-2 U rivet #4 $0.38

03-0127-5 rivet fast winding  "v" $0.38

03-0208-3 rivet 5/32 x 1/4 $0.38

03-0210-9 rivet $0.38

03-0418-8 rivet $0.38

03-0593-8 pin $0.42

04-0002-8 washer .156 x .375 $0.38

04-0005-1 flat washer .315 x .627 $0.51

04-0018-4 washer .500 x .685 $0.38

04-0018-4 washer .500 x .685 $0.38

04-0019-2 washer .17 x .500 $0.38

04-0019-2 washer .171 x .500 $0.38

04-0019-2 washer .171 x .500 $0.38

04-0022-6 flat washer $0.38

04-0026-7 washer .208 x 1/2 $0.38

04-0026-7 washer .208 x 1/2 $0.38

04-0026-7 washer .203 x 1/2 $0.38

04-0036-6 flat washer $0.38

04-0047-3 flat washer 5/16" $0.38

04-0047-3 flat washer 5/16" $0.38

04-0065-5 washer .200 x .624 $0.38

04-0068-9 flat washer $0.38

04-0073-9 washer 3/8" $0.38

04-0074-7 washer 1/2 $0.38

04-0078-8 flat washer 1/4" $0.38

04-0078-8 flat washer 1/4" $0.38

04-0079-6 flat washer $0.38

04-0100-0 washer $0.38

04-0123-2 Fiber washer lexan fan $0.38

04-0136-4 washer valve spring cup $0.38

04-0142-2 pressure washer $0.38

04-0144-8 pressure washer 5/16" $0.38

04-0147-1 pressure washer 1/4" $0.38

04-0154-7 pressure washer 5/8" $0.41

04-0182-8 pressure washer 1.555 x 1/8 $2.28

04-0237-0 lock washer .207 x .527 $0.38

04-0238-8 spindle retainer $0.38

04-0240-4 lock washer $0.50

04-0240-4 lock washer $0.50

04-0242-0 c washer 1/8" $0.38

04-0261-0 yoke pivot retainers $0.66

04-0270-1 washer $0.50

04-0270-1 washer $0.50

04-0270-1 washer $0.50

04-0271-9 star washer 10 x .204 $0.38

04-0271-9 star washer 10 x .204 $0.38

Koblenz Parts List Prices 5 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

04-0271-9 star washer 10 x .204 $0.38

04-0273-5 star washer $0.38

04-0273-5 star washer $0.38

04-0275-0 star washer $0.38

04-0275-0 star washer #6 $0.38

04-0276-8 star washer $0.38

04-0276-8 star washer $0.38

04-0276-8 star washer $0.38

04-0276-8 star washer #8 $0.38

04-0311-3 lock washer $0.48

04-0352-7 clamp $0.38

04-0366-7 washer 3/8" $0.38

04-0397-2 end play washer .85 x .017 $0.38

04-0420-2 concave washer $0.86

04-0430-1 rubber washer $0.38

04-0440-0 washer spin pack $0.38

04-0444-2 yoke retainer $0.38

04-0469-9 c-washer $0.38

04-0486-3 star washer 3/8" $0.38

04-0493-9 star washer $0.38

04-0521-7 bearing seperator $1.56

04-0522-5 bearing seperator $5.11

04-0529-0 Impellar washer $0.48

04-0545-6 washer stainless steel $0.48

04-0567-0 pulley axle washer $0.58

04-0585-2 Clamp RM series     use 04-0671-01-8 $0.38

04-0587-8 rear wheel hub assy washer $0.38

04-0589-4 flat washer 5/16 x 1/2 $0.38

04-0671-0 washer cap retainer $0.85

04-0671-01-8 Cap Nut $5.52

05-0211-2 capacitor cover $5.55

05-0482-9 chrome cord hook $2.42

05-0607-1 bearing clamp $0.56

05-0652-7 switch upper arm $0.74

05-0997-6 bag knob spacer $0.38

05-1008-1 bushing $0.74

05-1085-3 field support $0.80

05-1119-6 connector support $0.50

05-1721-9 dispensing rod $2.40

05-1738-3 switch lower arm $0.89

05-1747-4 upper handle tube $9.60

05-1748-2 lower handle tube $6.00

05-1975-1 tube $5.42

05-2142-7 cord hook $2.52

05-2197-1 valve hook  U shaped hook for polisher handle $0.82

05-2223-5 valve hook spacer $0.86

05-2224-3 socket spacing bushing $0.70

05-2229-2 bushing $0.70

05-2230-0 motor separator $0.86

05-2308-4 switch box cover $4.55

05-2309-2 handle $6.90

Koblenz Parts List Prices 6 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

05-2379-5 plate socket $0.97

05-2385-2 socket (blue) $5.04

05-2392-8 grey socket $6.00

05-2692-1 cover spacer $0.61

05-2696-5 P900 upper handle tube $11.89

05-2710-1 P900 lower handle tube $10.67

05-2718-4 support block $0.54

05-2749-9 Hose Coupling $4.56

05-2801-6 upper handle tube $12.35

05-2802-6 lower handle tube (blue) $7.72

05-2824-0 lower handle tube (grey) $8.38

05-2862-0 field support $0.51

05-2864-6 field support $0.51

05-2886-9 socket (chrome) $10.69

05-3032-9 washer support base seal $0.58

05-3040-2 lower handle tube (chrome) $10.87

05-3061-8 handle cam $1.40

05-3062-6 handle release $2.40

05-3068-3 front axle support $0.83

05-3069-1 cam plate $0.68

05-3089-9 metal crevice tool 1 1/2" $14.52

05-3166-5 cord connection clamp $1.34

05-3167-3 P-747 gear cover $0.69

05-3169-9 base plate $5.51

05-3170-7 rear wheel yoke $0.79

05-3173-1 cam spacer $0.38

05-3174-9 yoke support, left $0.80

05-3175-6 front wheel spacer $0.38

05-3176-4 yoke support, right $0.78

05-3177-2 wear plate $0.38

05-3178-0 clevis pin $3.00

05-3189-7 yoke $8.00

05-3190-5 socket $5.45

05-3223-4 yoke/pivot spacer $0.38

05-3281-2 P820 upper handle tube $10.99

05-3283-8 lower handle tube   (metallic wand) $5.67

05-3294-5 chromed yoke $10.37

05-3295-2 gray yoke $6.96

05-3297-8 cover plate $3.06

05-3298-6 yoke spring cover, grey $1.17

05-3342-2 U240/U530 hood with lens $53.64

05-3343-0 U510 chrome hood $53.64

05-3355-4 line cord retainer $1.09

05-3374-5 base plate $5.80

05-3376-0 bottom plate $6.12

05-3462-8 U310 black hood $15.61

05-3505-4 hook support $1.64

05-3536-9 switch actuator spacer $0.59

05-3567-4 capacitor cover $10.54

05-3568-2 gray capacitor cover $5.00

05-3574-0 head cover $46.53

Koblenz Parts List Prices 7 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

05-3579-9 motor cover $17.18

05-3582-3 washer $0.55

05-3584-9 spacer $0.55

05-3651-6 end plate $1.37

05-3660-7 bumper bushing $1.26

05-3661-5 bottom plug $1.44

05-3674-8 P800 upper handle tube $12.35

05-3676-3 "A" series upper handle $10.99

05-3686-2 Lower handle, P820A $5.67

05-3709-2 chrome handle AI 1960 $43.20

05-3711-8 chrome handle AI 1660 $43.20

05-3713-4 chrome handle AI 1260 $43.20

05-3743-1 protector vent $2.04

05-3765-4 motor cover $5.04

05-3765-5 cage $18.29

05-3777-9 micro switch support B1500 $1.37

05-3813-2 U610 hood $39.65

05-3814-0 PF 1887 hood $79.60

05-3835-5 cover yellow $32.73

05-3872-8 U610 bottom plate retainer $1.99

05-3961-9 gray switch box cover $4.84

05-3965-0 gray motor cover $17.78

05-3975-9 switch box w/safety slot $22.75

05-3979-1 on/off handle assembly $8.40

05-3981-7 2-speed motor cover $18.09

05-3998-1 3/4 motor cover $13.80

05-4049-2 lower handle,chrome 02/02 $7.27

05-4050-0 lower handle,gray 02/02 $7.25

05-4051-8 upper handle,chrome 02/02 $10.76

05-4052-6 upper handle,gray 02/02 $10.76

05-4089-01-6 U75 cord hook black $2.10

05-4089-8 gray cord hook $2.52

05-4090-01-4 lower handle black U75 $8.00

05-4090-6 lower handle, gray U1 $9.24

05-4091-01-2 upper handle black U75 $9.00

05-4091-4 upper handle, gray U1 $10.97

05-4275-3 cord hook $4.05

05-4304-1 wheel support tube $4.18

05-4373-6 DP series motor cover $18.50

05-4414-8 U110 hood $39.99

05-4489-0 axle retainer plate $0.38

05-4721-6 cam retainer plate $0.38

05-4722-4 U75 cam $5.00

05-4724-02-6 handle pedal U75 $7.00

05-4725-7 yoke support $4.25

05-4734-02-5 chromed yoke U75 $12.00

05-4993-1 grounding terminal $0.90

05-5585-01-2 bearing retainer SP-15 $3.60

05-5586-01-0 pad driver washer $2.76

05-5591-01-0 Chassis handle $15.12

05-5593-00-8 rotor washer $3.60

Koblenz Parts List Prices 8 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

06-0404-1 handle sleeve $11.70

06-0429-8 polisher lever $3.50

06-0463-7 control lever support - not under this number  

06-0486-8 cord hook $14.55

06-0559-2 friction seal $0.73

06-0567-5 socket $6.61

06-0574-1 metal fan USE 06-0574-01-9 $7.60

06-0574-01-9 metal fan, balanced $17.15

06-0580-8 metal upholstery tool 1/1/2" $18.80

06-0587-3 motor frame $16.39

06-0591-5 armature bearing block $1.03

06-0633-5 P747 cover $61.62

06-0646-7 gray cover $35.56

06-0647-5 metal cover $37.06

06-0648-3 P4000 housing $46.48

06-0700-2 P2600 cover $37.06

06-0701-0 P2500 cover $30.52

06-0703-6 starter assembly $20.55

06-0716-8 PF1886 chassis $39.00

06-0732-5 floor machine chassis $86.43

06-0742-4 lower hinge $4.51

06-0746-5 chassis B1500P $224.68

06-0757-2 pulley axle $56.45

06-0758-0 pulley flex disc $64.19

06-0760-6 B1500P motor pulley $17.39

06-0771-3 yoke $17.43

06-0773-9 switch box (old style) $68.89

06-0776-2 12" upright chasis (old) $38.50

06-0790-3 tube brace $8.74

06-0799-4 chassis B1500DC $216.77

06-0802-6 B1500DC motor pulley $12.35

06-0807-5 switch box B1500P $69.51

06-0830-7 gray floor machine chassis $85.24

06-0834-9 gray switch box $76.18

06-0835-6 motor pulley B1500DC $12.64

06-0838-0 12" upright chassis (new)  metal $38.50

06-0840-6 U610 & PF1887 chassis $45.50

06-0843-0 13" floor machine chassis $109.78

06-0843-0 13" DP chassis assy. $105.70

06-0844-8 PF1886DC chassis $43.00

06-0846-3 PF1887DC chassis $49.50

06-0865-3 butterfly nut $18.00

06-0867-9 lever control support  NOT IN MACOLA $2.74

06-0868-7 painted dispenser  (use 46-1865-8) $2.74

06-0869-5 New Burnisher pulley $17.39

06-1018-02-4 chassis, SP15 $307.90

06-1019-01-4 SP15 Pad Driver $242.95

06-1021-01-0 orbital weight >1"   MORE    OLD MACHINE $96.50

06-1021-02-8 orbital weight <1"   LESS   NEW MACHINE $96.50

06-1025-01-1 SP-2815 Pad driver $389.55

06-6807-5 Switch Box B1500P/DC $69.49

Koblenz Parts List Prices 9 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

07-0601-0 outside aluminum canal $13.22

07-0602-8 inside aluminum canal $9.14

08-0979-8 condensor insulator $0.38

08-1458-2 field sleeve $6.58

08-1791-6 5000 series paper filter $0.38

08-1825-2 P 4000 wiring cover $0.38

08-1832-8 field sleeve $1.11

08-1851-8 PV Filter $1.00

08-1857-5 switch insulator $0.38

08-1870-8 end mylar $0.38

08-1924-3 PV3000 paper filter   Use 08-1851-8 $1.00

08-1957-3 Inlet Filter $0.38

08-1958-1 Outlet Filter Air $0.38

08-1960-7 Paper Filter $0.38

08-1981-3 HV120 Filter bag $2.08

09-0811-1 dispensing rod $1.12

09-1310-3 35' line cord $23.03

09-1311-1 50' line cord $32.90

09-1319-4 grounding cable $1.20

10-0042-1 wire nut $0.38

10-0049-6 motor cable assy, black $11.13

10-0051-2 1-speed connector block $0.99

10-0053-8 3-way block connector $3.45

10-0054-6 2-speed connector block $3.45

10-0099-1 power cord, black $9.65

10-0112-2 bulb socket $3.10

10-0115-5 motor cord housing socket $3.45

10-0135-3 connector block $4.44

10-0137-9 cable connector $0.38

10-0140-3 pressure connector $0.51

10-0161-9 Adapter 3/8" NPT to 3/8 SAE (PFK adapter) $6.96

11-0069-2 switch, 1 speed $6.35

11-0082-5 1 or 2-speed switch $6.35

11-0083-3 3-speed switch   (shampoo polishers) $6.35

11-0096-5 micro switch $24.83

11-0138-5 switch $3.50

11-0159-1 upright switch $2.87

11-0181-5 on/off switch $4.90

11-0198-9 On-off Switch $5.45

11-0211-03-4 On/Off Switch, D280 $4.16

12-0011-2 motor gasket $2.90

12-0024-5 grommet $0.43

12-0096-3 container seal sleeve $0.91

12-0115-1 rubber grommet $1.60

12-0133-4 armature bearing seal $1.07

12-0248-0 rubber handle,floor machine $7.17

12-0258-9 air duct gasket $0.86

12-0263-9 upholstery tool $4.40

12-0312-4 heyco grommet $2.10

12-0313-2 heyco grommet $2.10

12-0323-1 air cooling gasket $4.65

Koblenz Parts List Prices 10 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

12-0340-5 motor base gasket  - USE 12-1153-00-1 $2.15

12-0411-4 power nozzle strain relief $0.48

12-0413-0 heyco grommet $1.31

12-0414-8 heyco grommet $1.36

12-0430-4 power nozzle belt $1.40

12-0457-7 furniture guard $6.25

12-0467-6 rubber seal $1.28

12-0472-6 power nozzle bumper $5.28

12-0476-7 upright black rubber belt $1.95

12-0487-4 wet/dry chassis bumper $5.84

12-0490-8 foam filter $7.05

12-0495-01-5 motor mount gasket $0.90

12-0495-7 motor base gasket $1.07

12-0499-9 strain relief $2.04

12-0503-8 wet/dry front bumper $6.01

12-0506-1 P 747 bumper $3.73

12-0515-2 heyco grommet $1.99

12-0516-0 base seal washer $0.38

12-0522-8 end cap gasket $0.78

12-0529-3 siluetta foam filter $0.38

12-0533-5 foam filter - INACTIVE NUMBER $0.85

12-0536-8 upholstery tool $1.50

12-0548-3 zipper bag hose  Bellow - use 12-0645-7 $5.56

12-0550-9 bag coupling gasket $1.36

12-0568-1 P747 wheel $2.27

12-0573-1 U240/U510 bumper $6.26

12-0582-2 suction base gasket $8.74

12-0587-1 baffle cover $15.89

12-0588-9 motor baffle $6.00

12-0589-7 U110 & U310 bumper $7.40

12-0590-5 PV3000 motor gasket $0.56

12-0605-1 heyco grommet $3.97

12-0617-6 cover lever setting obsolete included in 46-2231-2 assembly $4.01

12-0623-4 front mount squeegee blade (Individual) $14.64

12-0628-3 PF1886 bumper $7.40

12-0629-1 PF bag coupling gasket $2.40

12-0642-4 insulator $1.35

12-0645-7 dust cup hose bellow $6.00

12-0646-5 upper hose seal $4.00

12-0648-1 gasket $0.60

12-0652-3 foam filter $17.22

12-0654-9 wet/dry noise reducer   AI Series  upper $8.96

12-0655-6 noise reducer    AI series Lower $5.22

12-0657-2 elbow gasket $1.00

12-0658-0 19 gallon drain hose $9.60

12-0659-8 retaining plug $5.52

12-0661-4 drain plug $6.03

12-0664-8 burnisher bumper (old style) $14.42

12-0665-5 20" bumper (old style) $14.00

12-0666-3 17" bumper (old style) $12.08

12-0667-1 13" bumper $12.60

Koblenz Parts List Prices 11 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

12-0671-3 cup gasket $0.70

12-0672-1 belt, A1300/1500 $10.50

12-0674-7 16 galllon drain hose $9.12

12-0676-2 protective bumper $4.65

12-0679-6 elbow gasket $1.00

12-0680-4 float gasket AI series $2.76

12-0680-8 float gasket  Do not use $2.76

12-0682-0 Latch Rubber Grommet $1.00

12-0692-9 motor cover moulding $5.75

12-0693-7 Noise Insulation Cover $13.00

12-0694-5 tank support gasket $0.91

12-0696-0 PV3000 foam filter $1.56

12-0704-2 PS16DCBUMPER   (PF1887) $4.36

12-0705-9 U610 bumper $4.36

12-0706-7 PF1887 bumper $4.36

12-0714-1 motor belt B1500DC $10.41

12-0715-8 Motor belt B1500 FP $10.50

12-0732-3 LCK50 drain hose $6.60

12-0735-6 LCK50 belt  use 12-1112-7 $5.60

12-0748-9 Impellar seal/  LCK 50 $1.12

12-0791-9 squeegee blade $12.00

12-0807-3 17" plate bumper $14.10

12-0808-1 20" plate bumper $14.30

12-0809-9 burnisher bumper $15.40

12-0812-3 3/4 motor top cover gasket $4.63

12-0814-01-7 upright poly belt $2.70

12-0829-7 motor cover moulding $1.69

12-0830-5 handle grip $5.30

12-0834-7 fan cover gasket $0.84

12-0850-3 Cushion Motor $3.00

12-0851-1 Support Motor $1.80

12-0852-9 Retaining Motor $2.60

12-0860-2 Packing-Dust $0.56

12-0869-3 Seal "U"  unavailable $0.56

12-0869-01-1 handle gasket SP15 $1.32

12-0935-2 Seal "U" 7 7/16 $0.45

12-0936-0 baffle U75 $4.00

12-0952-7 U75 bumper guard $6.00

12-0952-02-3 U75/U80 Yellow Bumber guard $9.84

12-0953-5 grommet Heyco 1232 $2.50

12-1065-01-5 Gasket, brush assembly, dust control burnisher $2.50

12-1112-7 LCK50 Belt $4.08

12-1151-00-5 Lid Gasket, AI Series Wet/Dry - just sets in (recommend) $19.30

12-1153-00-1 AI Series Head/Lid Gasket - (needs to be glued to head) $2.53

12-1158-00-0 Bumper SP15 $14.98

12-1158-01-8 Bumper, SP-2815 $20.79

12-1160-00-6 Grip Face, SP-15 $115.20

12-1160-01-4 Grip Face Center Cutout, SP-15/2815 $16.03

12-1165-00-5 SP-15 Dust Control Nozzle $8.00

12-1174-00-7 Grip Face, SP-2815 $216.30

13-0059-9 frame spacer $0.38

Koblenz Parts List Prices 12 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

13-0064-01-7 chassis cap $4.24

13-0064-9 tank cap $0.44

13-0065-6 elbow hose connector $0.38

13-0068-0 valve cap $0.97

13-0071-4 polisher tank hose $0.38

13-0141-5 pad retainer $0.40

13-0216-5 tray   USE 13-1212-3 $2.74

13-0304-9 Belt retainer clip $0.38

13-0305-6 power nozzle wire tie $0.38

13-0363-5 green cover $8.30

13-0368-4 red cover $4.20

13-0374-2 chrome cover $36.17

13-0377-5 plastic switch mechanism $1.64

13-0551-5 screw insulator $0.66

13-0554-9 white container base $6.50

13-0574-7 pedal switch $1.81

13-0576-2 pedal support $1.38

13-0578-8 blue cover $8.13

13-0582-0 tank connector hose $0.65

13-0715-6 polisher spacer $0.38

13-0758-6 base insulator $2.55

13-0865-9 container top $6.05

13-0946-7 1-speed switch box, black $4.10

13-0947-5 handle grip $2.30

13-0948-3 black container base $6.50

13-0949-1 black container top $6.05

13-0950-9 black switch box $4.10

13-0951-7 switch box cover $2.16

13-0952-5 switch knob, black $0.56

13-0954-1 power nozzle wheel $3.71

13-0991-3 power nozzle rotary tube $4.01

13-0993-9 power nozzle lens $3.91

13-1024-2 Telescopic Wand $17.85

13-1038-2 spindle cap $0.81

13-1039-0 latch nib $0.38

13-1040-8 motor support $0.38

13-1062-2 dispensing trigger $0.40

13-1071-3 brush drive cap  (NOT INVENTORY ITEM) $13.26

13-1072-1 brush drive $4.10

13-1073-9 brush drive $3.80

13-1077-0 crevice tool $1.50

13-1078-8 upholstery tool $1.50

13-1083-8 rotating tube, gray $4.01

13-1084-6 power nozzle enclosure $14.80

13-1089-5 upright front wheel $2.11

13-1090-3 upright rear wheel $2.95

13-1091-1 motor cover $6.11

13-1095-2 right air duct $3.06

13-1096-0 left air duct $2.49

13-1100-0 wheel height adjmnt. knob $1.00

13-1103-4 power nozzle bearing support $1.26

Koblenz Parts List Prices 13 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

13-1114-1 cooling vent $0.78

13-1121-6 brush holder support $0.57

13-1125-7 upright bag knob $0.88

13-1126-5 upright bag support $0.91

13-1128-1 paper bag connector $2.92

13-1135-6 bolt insulator $0.38

13-1139-8 spindle cap insulator $1.56

13-1142-2 screw insulator $1.12

13-1153-9 cam cover $3.16

13-1174-5 brush drive cap $1.33

13-1212-3 Tray   Replaces 13-0216-5 $2.64

13-1233-9 locking screw ball $0.38

13-1244-6 White Dispensing Trigger $1.10

13-1252-9 right bearing support $1.57

13-1267-7 accessory tray $4.08

13-1292-5 switch actuator kit $0.90

13-1299-0 motor cover   Not available $3.17

13-1304-8 maroon cover $11.54

13-1313-9 wand $4.13

13-1315-4 crevice tool $1.50

13-1386-5 black wire .350" $2.87

13-1401-2 lens $1.74

13-1406-1 container top $6.48

13-1418-6 motor cover $6.26

13-1462-4 cord retainer $1.33

13-1465-7 crevice tool $2.00

13-1485-5 coupling elbow $2.79

13-1548-0 retaining hose $0.38

13-1579-5 fan (floor machine) $5.86

13-1601-7 SUPERCEDED BY 13-1386-5

13-1675-1 plastic cover $4.95

13-1676-9 cover handle $2.34

13-1687-6 control panel $4.35

13-1739-5 exhaust hose $3.20

13-1740-3 duct strap $0.60

13-1757-7 bag coupling (old chassis) $3.15

13-1758-5 motor base $10.20

13-1761-9 PVC hex nut $2.40

13-1762-7 drain elbow - In Kit 46-2303-9, not sold seperately $3.67

13-1764-3 dust cup hinge $4.72

13-1773-4 elbow base   In Kit 46-2309-9, not sold seperately $4.80

13-1801-3 left bearing support $1.65

13-1824-5 hose retainer $1.36

13-1830-2 drain elbow  $1.44

13-1842-7 16" left air duct $1.93

13-1843-5 16" right air duct $1.93

13-1956-5 frame insulator $0.47

13-1978-9 burnisher pad holder $32.00

13-1991-2 PV3000 cage $2.70

13-2038-1 LCK50 pulley $4.08

13-2111-6 LCK50 shaft bearing nut $1.56

Koblenz Parts List Prices 14 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

13-2126-4 upright bag knob $0.88

13-2127-2 upright bag retainer $0.91

13-2153-8 PV3000 thin inflator nozzle $1.28

13-2195-9 upright dump bag coupling $3.15

13-2196-7 bag coupling (DC & zipper) $3.90

13-2205-6 safety piston $1.07

13-2206-4 safety lever $1.26

13-2207-2 safety guide box $1.13

13-2208-0 safety guide cover $1.25

13-2209-8 safety button $0.75

13-2213-0 connector block insulator $0.38

13-2221-3 LCK 50 Hose Bracket $4.08

13-2250-2 PV3000 blue motor base $5.50

13-2251-0 PV3000 graphite motor base $5.50

13-2287-4 pick-up tool, black $2.00

13-2289-01-8 pick-up tool, gray $2.00

13-2293-01-0 extension wand, gray   (DV-110) only 1 wand piece $5.25

13-2293-2 PV3000 blue extension wand $5.04

13-2294-0 PV3000 graphite wand $3.75

13-2295-7 extension wand, black  WD-5K $5.40

13-2322-01-7 crevice tool, gray $2.50

13-2322-9 PV3000 crevice tool $2.16

13-2371-6 PV 3000 wheel axle $0.42

13-2372-4 wheel, 3-gallon canister $0.70

13-2377-3 wheel support $0.84

13-2442-5 lexan fan (new)   use 45-0524-4 $4.91

13-2460-7 PV3000 wide inflator nozzle $1.28

13-2586-9 "A" series blue cover $11.54

13-2586-01-7 "B" series Lt Grey color P820 , P620 $9.52

13-2588-5 "A" series container base $6.50

13-2590-1 "A" series container top $6.05

13-2626-3 17" DP chassis $158.55

13-2627-1 20" DP chassis $165.22

13-2628-01-7 inflator nozzle, gray, type A $1.00

13-2629-01-5 inflator nozzle, gray, type B $1.00

13-2663-6 Inflator Nozzle $0.80

13-2668-5 impellar, LCK 50 $7.20

13-2697-4 ENDURANCE D/C frame $6.75

13-2705-5 upright front wheel $2.11

13-2720-4 Roller Back Support $1.95

13-2722-0 Guard Cord Silver $1.63

13-2726-1 Inlet Hose Black $1.02

13-2728-7 Cable Rewind Silver $6.20

13-2729-5 Button Switch Silver $6.11

13-2730-3 Knob Volume Black $0.44

13-2731-1 Body Base Black $19.31

13-2732-9 Support Filter $1.90

13-2733-7 Back Wheel Black $1.40

13-2739-4 Filter Grill $2.08

13-2748-5 Reel Actuator $1.06

13-2757-6 Rear Cover Silver $37.32

Koblenz Parts List Prices 15 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

13-2883-0 polycarbonate chassis U75 $53.00

13-2883-01-8 Chassis, U40 $29.20

13-2891-3 Cable Rewind Yellow $1.72

13-2892-1 Cable Rewind Red $1.72

13-2897-0 Button Switch Yellow $1.63

13-2898-8 Button Switch Red $1.63

13-2903-6 Rear Cover Yellow $22.31

13-2904-4 Rear Cover Red $22.63

13-2926-7 Guard Cord Yellow $1.63

13-2927-5 Guard Cord Red $1.63

13-2937-4 Roller Back Black $0.65

13-2938-2 Cover Lock Yellow $1.10

13-2939-0 Cover Lock Red $1.10

13-2940-8 Cover Lock Black $1.10

13-2941-6 Inlet Hose Black $1.61

13-2942-4 Inlet Hose Yellow $1.07

13-2943-2 Inlet Hose Red $1.07

13-2949-9 plastic cover U75 $16.00

13-2949-03-3 plastic cover U80/90 $16.00

13-2962-2 Bag Grill $1.08

13-2997-8 Switch Protection $0.77

13-3015-8 Cover Motor $6.03

13-3087-01-3 Top Bag Filter Red $18.99

13-3087-02-3 Top Bag Filter Yellow $18.99

13-3087-03-01 Top Bag Filter Silver $40.03

13-3143-8 front wheel U75 $1.50

13-3144-6 back wheel U75 $1.30

13-3146-1 motor cooling cover $1.20

13-3147-9 knob cam $0.70

13-3148-7 bushing yoke $0.60

13-3273-3 switch actuator $2.10

13-3694-0 Dust Compartment Cover, Dust Control Burnisher $19.15

14-0073-8 light bulb $2.50

15-0011-5 400-480 mfd capacitor $13.26

15-0012-3 540-648 mfd condensor $15.56

15-0013-1 590-708 mfd capacitor     (Start sp-15 & TP 1715) $14.75

15-0675-7 40 mf capacitor     (run for SP-15 & TP 1715) $23.56

15-0678-1 SUPERCEDED BY 15-0675-7

17-1724-8 3-speed box label $0.68

17-2001-0 head label $2.87

17-2002-8 housing label $2.35

17-2003-6 "Cleaning Machine" label $2.35

17-2004-4 tank top label $1.94

17-2005-1 P840 container top label $1.95

17-2031-7 container top insert $1.57

17-2042-4 tank label $2.74

17-2043-2 1-speed switch box insert $1.58

17-2085-3 2-speed box label $0.68

17-2473-1 P747 label $3.72

17-2474-9 lever label $4.50

17-2486-3 "HI/LOW" label $0.87

Koblenz Parts List Prices 16 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

17-2492-1 top cover insert $2.18

17-2494-6 carbon brush holder $0.52

17-2494-7 enclosure insert $3.94

17-2877-3 U240DC label $4.48

17-2883-1 7.5 amp hood label $4.74

17-2918-5 "HI/LOW" adjustment label $1.12

17-3025-8 KOBLENZ label $2.93

17-3035-7 1.0 hp label $2.00

17-3036-5 1.5 hp label $2.00

17-3218-9 floor machine warning plate $0.92

17-3219-7 floor machine warning plate $0.92

17-3227-0 floor machine warning plate $0.92

17-3274-2 spec plate $1.02

17-3285-8 panel label $0.48

17-3344-3 label $2.11

17-3353-4 switch box label $2.20

17-3360-9 tank label $4.51

17-3486-2 16" hood label $3.26

17-3537-2 B1500P switch box insert $2.67

17-3550-5 burnisher caution plate $1.11

17-3574-5 9 amp hood label $3.26

17-3614-9 U240DC height adj. Label $1.28

17-3677-6 "RESET" insert $0.22

17-3738-6 PS switch box label $2.81

17-3782-4 switch box label (new) $4.02

17-3783-2 burnisher switch box label $4.02

17-3788-1 low/high speed label $3.73

13-3825-01-8 U90 Chassis $37.59

17-3845-9 3/4 hp label $2.29

17-3882-2 2-speed label $2.58

17-3883-0 switch box label $2.20

17-4088-5 "A" series cover label $2.35

17-4089-3 "A" series tank label $2.74

17-4090-1 P820A switchbox label $0.68

17-4334-3 U110 hood label $4.75

17-4335-0 U310 hood label $4.75

17-4474-7 U510 hood label $4.75

17-4475-4 U610 hood label $4.75

17-4777-3 label U75 cover $1.20

19-0442-4 PV3000 owner's manual $0.00

19-0679-1 Shampoo Polisher manual $0.00

21-0063-4 wood stick, Upright zipper bag $0.70

23-0043-2 upper handle tube w/cord hook, P620A $12.00

23-0046-5 P620A lower handle assy. Obsolete $8.56

23-0155-4 P1800 yoke assembly $16.89

23-0156-2 P2600 yoke assembly $16.50

23-0157-0 painted yoke socket assy. $11.20

23-0257-8 upper handle tube $23.17

23-0310-5 P2500 upper handle tube $16.97

23-0330-3 motor frame assembly $18.37

23-0391-5 P-1800 upper handle tube $25.96

Koblenz Parts List Prices 17 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

23-0395-6 power nozzle wand $12.52

23-0446-7 motor frame assembly $23.47

23-0447-5 commercial spindle assembl $4.78

23-0448-3 spindle assembly $4.78

23-0461-6 gear case cover $1.38

23-0462-4 gear case cover $1.38

23-0474-9 handle tube $27.38

23-0499-6 base plate assembly $7.62

23-0551-4 upright pedal, long $4.50

23-0554-8 foot pedal $8.00

23-0555-5 nozzle assembly $6.41

23-0556-3 wet/dry chassis base assy. $62.88

23-0558-9 wet/dry motor base $24.11

23-0563-9 cage float $8.10

23-0579-7 bag cage filter  (NOT IN MACOLA) $25.64

23-0584-5 tube assembly, inserts $29.00

23-0587-8 1.5 hp motor cover $50.93

23-0588-6 1 hp motor cover $45.01

23-0598-5 upper hinge $0.00

23-0604-1 burnisher handle tube $45.05

23-0605-8 B1500DC motor cover $45.50

23-0615-7 burnisher motor cover $52.50

23-0652-0 dust cup frame w/gasket    USE 46-2688-3 $6.75

23-0653-8 PS 1 hp motor cover assy. $31.00

23-0654-6 PS 1.5 hp motor cover assy $34.73

23-0655-3 TP handle tube $61.14

23-0657-9 B1500P/DC handle $56.60

23-0663-7 17" plate assembly $63.70

23-0664-5 20" plate assembly $63.70

23-0665-2 burnisher plate assembly $69.90

23-0666-0 17" gray plate assembly $14.09

23-0667-8 20" gray plate assembly $67.36

23-0677-7 2-speed motor cover assy. $28.61

23-0704-9 DP series handle $57.14

23-0705-6 P2500A upper handle $14.01

23-0733-8 Handle tube, B1500FP $69.78

23-0982-00-1 SP-15 Handle assembly tube only $69.48

23-2655-3 New floor machine handle $61.14

24-0014-1 knob spring $1.30

24-0024-0 switch spring $0.41

24-0025-7 red spring $0.48

24-0091-9 dispensing spring $0.41

24-0107-3 lever assembly spring $1.61

24-0108-1 spring $2.40

24-0144-6 yoke spring  $1.80

24-0158-6 valve spring $1.37

24-0193-3 clutch spring $0.61

24-0225-3 brush lock spring $0.40

24-0227-9 pedal spring $1.32

24-0228-7 spring $0.97

24-0229-5 front axle spring $1.04

Koblenz Parts List Prices 18 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

24-0232-9 D/C cloth bag spring $0.80

24-0233-7 spring   (BAG RETAINER) $1.04

24-0234-5 front axle spring $1.04

24-0238-6 front wheel yoke spring $0.94

24-0244-4 spring $0.75

24-0249-3 handle cam spring   MV33 $1.00

24-0258-4 exterior yoke spring $0.78

24-0259-2 spring $0.38

24-0271-7 hood spring $1.14

24-0276-6 spring $0.78

24-0282-4 foot pedal spring $2.64

24-0292-3 spring $0.38

24-0301-2 Button Spring $0.38

24-0308-7 front axle spring $2.50

24-0316-0 pedal spring $2.04

24-0345-9 Spring, Conical $1.00

25-0012-2 cotter pin $0.38

25-0021-3 locking pin $0.40

25-0022-1 square stop $0.40

25-0024-7 key wedge 3/16 x 1" $0.38

25-0059-3 thick push plate $0.38

25-0060-1 thin push plate $0.38

25-0155-9 socket axle $1.87

25-0156-7 wheel axle $4.40

25-0415-7 spiral pin 5/32 x 1 $0.38

25-0640-0 spindle key $0.38

25-0661-6 spiral pin 3/32 $0.38

25-0664-0 bolt 1/4 x 7/8 $0.55

25-0789-5 hold down spacer $1.02

25-0985-9 spindle $6.02

25-0986-7 spindle $6.02

25-0987-5 brush retainer $0.41

25-0988-3 gear spindle key $0.46

25-0996-6 rear axle $2.03

25-0997-4 bottom plate retainer $1.99

25-1002-2 switch bolt $1.77

25-1003-0 cam bolt $1.46

25-1022-0 chassis handle coupling $1.77

25-1024-6 spindle $6.50

25-1028-7 wheel yoke pivot $1.36

25-1029-5 thrust plate $0.38

25-1030-3 atmature thrust screw $0.38

25-1034-5 bolt $1.42

25-1042-8 wheel spacer $0.82

25-1047-7 spiral pin $1.17

25-1057-6 wheel bushing $0.48

25-1063-4 thrust plate $0.38

25-1065-9 axle bushing $0.38

25-1072-5 yoke spacer $1.12

25-1081-6 spacer $1.90

25-1121-0 wet/dry upper handle sprt. $5.40

Koblenz Parts List Prices 19 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

25-1125-1 floor machine lever bolt $5.16

25-1144-2 spring support $1.64

25-1150-9 separator $0.98

25-1155-8 Upper Handle Support $3.47

25-1209-3 lever hanlde bolt $4.12

25-1210-1 separator $0.48

25-1224-2 U610 & PF1887 switch bolt $1.97

25-1226-7 U610 & PF1887 switch shaft $4.20

25-1233-3 socket pin $0.39

25-1242-4 rear wheel hub assy. $2.88

25-1243-2 PF rear wheel hub assy. $2.88

25-1286-1 socket pin $3.70

25-1287-9 wheel axle $4.30

25-1291-1 separator $1.15

25-1314-01-9 Wheel shaft $6.00

25-1314-02-7 Yoke Shaft SP-15 $5.76

25-1322-4 rear axle $3.50

25-1345-5 bolt cam $0.65

25-1346-3 bolt yoke $1.20

25-1349-02-3 galvanized front axle $9.00

25-1314-1 Wheel axle RM series $6.72

25-1369-5 spiral pin $0.48

25-1452-01-7 Bolt Guide Long 1 $1.00

25-1452-9 Bolt Guide Long 13/16 $1.00

25-1495-01-6 motor spacer, SP-15 $11.84

25-1495-03-2 motor spacer, SP-15 (new style) $3.92

26-0001-3 ball arm shaft $0.38

26-0004-7 power nozzle ball  5/16" $0.38

26-0004-7 ball $6.56

26-0021-1 Bearing upper - tp machine $6.56

26-0026-0 armature bearing  $1.83

26-0145-8 spindle brushing $3.98

26-0149-0 cam bearing $5.43

26-0150-8 thrust ball $0.38

26-0185-4 bearing #6002zz  Lower TP machine $5.70

26-0187-0 bearing 6204 $8.36

26-0218-3 spacer for upright handle $0.38

26-0220-9 spacer for lexan fan $1.56

26-0222-5 Squeegee Spacer $1.60

26-0229-0 bushing $1.32

26-0260-01-3 bearing 6008LU, SP-15 $28.00

27-0197-7 wet/dry front wheel $4.39

27-0268-6 LCK50 hose clamp $0.96

27-0301-5 rear wheel, AI Series $37.75

27-0414-01-4 Rechargeable Battery, 3.6v $6.85

27-0658-00-8 barbed hose 1/8 NPT $10.56

28-0107-4 line cord assembly $10.62

28-0108-2 motor cable   $11.69

28-0152-0 cable switch assembly $0.96

28-0253-6 1-speed field $30.84

28-0263-5 armature $26.94

Koblenz Parts List Prices 20 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

28-0267-6 3-speed field $24.08

28-0300-5 3-speed motor cable $10.77

28-0308-8 2-speed field $35.53

28-0404-5 cord assembly $1.40

28-0405-2 U510/U610 armature assy. $30.67

28-0422-7 1-speed motor cable assy $9.22

28-0423-5 2 or 3-speed cable assy. $14.24

28-0456-5 power nozzle cord $6.30

28-0457-3 P747 armature $24.27

28-0458-1 16" field $23.43

28-0474-8 PF line cord assembly $40.95

28-0476-3 upright ground lead $1.07

28-0477-1 7.5 amp field assembly $21.98

28-0488-8 ground motor lead $0.78

28-0506-7 P4000 line cord assembly $69.06

28-0516-6 armature $33.74

28-0534-9 U240DC line cord assembly $22.89

28-0535-6 U240 armature $30.24

28-0537-2 U310 field $15.77

28-0555-4 floor machine line cord - Use 28-1078-6 $78.72

28-0580-2 U110/U310 armature assy. $25.41

28-0623-0 P747 line cord $55.00

28-0625-5 P4000/P747 motor cord assy $16.45

28-0633-9 9 amp field assembly $3.19

28-0641-2 wet/dry line cord assembly $27.30

28-0671-9 motor cord assembly $5.68

28-0672-7 handle cord assembly $8.79

28-0955-6 motor cable/contact assy. $9.59

28-0957-2 B1500DC motor cable assy. $6.50

28-0958-0 cable interruptor assembly $1.60

28-0976-2 PV3000 switch assembly $3.20

28-1078-6 line cord (new handle) $68.70

28-1079-4 2-speed motor cord assy. $7.14

28-1152-9 35' back power cord $27.37

28-1169-3 50' gray cord assembly $40.95

28-1256-8 cord pigtail $4.55

28-1376-4 Cable Assy Motor $1.85

28-1377-2 Cable Assy Switch $2.03

28-1392-1 Power Electronic $31.83

28-1644-5 U75/80/90 line cord $30.00

28-1664-3 ground cord assy $3.25

30-0207-8 grounded washer $0.38

30-0259-9 carbon brush holder $0.38

37-0108-3 gasket gear cover $0.38

37-0111-7 gasket gear cover $0.38

37-0130-7 felt washer $0.38

37-0133-1 gasket gear cover $0.38

37-0136-4 felt washer $0.81

37-0225-5 gasket $0.42

37-0361-01-6 SP-15 Dust Skirt Velcro $14.07

38-0328-5 double contact stationary switch TP machines $18.97

Koblenz Parts List Prices 21 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

38-0338-4 20 amp circuit breaker $59.20

38-0398-8 Timer, LCK50 $15.30

42-0056-4 left gear spindle $18.85

42-0057-2 commercial gear spindle $18.85

44-0344-0 B1500DC 1.5 hp motor $861.40

44-0346-5 2-speed motor assembly $1,164.23

44-0347-3 LCK50 Motor $115.00

44-0365-00-5 Kenmore Vacuum motor $48.86

45-0015-3 120 oz. Tank assembly $11.80

45-0106-0 Series 2000 & 3000 disposable paper bags $4.49

45-0107-8 Series 1000 Classic paper bags $4.49

45-0140-9 144 oz. Tank assembly $18.65

45-0141-7 Hose  A5500 $68.94

45-0151-6 53871 SCRUB PADS (Fidelitone) $13.40

45-0169-8 Sears 144 oz. Tank $18.65

45-0177-1 rotary tube cover $3.30

45-0198-7 dusting tool $2.70

45-0199-5 black floor tool $10.00

45-0200-1 black rug tool $10.00

45-0215-9 upholstery tool $2.80

45-0220-01-7 HEPA Microfiltration disposable paper bags- $14.69

45-0225-8 metal carpet tool 1 1/2" $35.76

45-0225-8-01 plastic carpet tool $21.50

45-0226-6 metal squeegee 1 1/2"   No longer available $41.12

45-0226-6-01 Plastic squeegee floor tool $35.30

45-0227-4 metal floor tool 1 1/2" $35.76

45-0228-2 metal dusting tool 1 1/2" $23.64

45-0229-0 1 1/2" metal wet/dry wands $61.28

45-0234-0 10' wet/dry hose, 1 1/2" $32.80

45-0237-3 tray $4.65

45-0251-4 brush spindle assembly $5.46

45-0268-8 Pad Retainers (2 pairs) $1.79

45-0304-1 spindle cap kit $9.50

45-0309-0 rug tool $10.00

45-0310-8 siluetta gray hose $19.00

45-0312-4 upright bag clip $9.73

45-0315-7 Upright Disposable Paper Bag 3 in pkg $6.10

45-0316-5 Siluetta Disposable Bags $3.29

45-0323-1 power nozzle brush roll $18.38

45-0330-6 handle screw & nut package $1.39

45-0348-8 right end cap assembly $1.87

45-0351-2 switch actuator kit $2.31

45-0356-1 5000 series hose $22.00

45-0357-9 1100 series hose $22.25

45-0358-7 6' crush proof hose $20.23

45-0362-9 S5000 Microfiltration Bags - NO LONGER IN STOCK $6.49

45-0389-2 All Purpose Vac Filter Kit $5.49

45-0394-2 reducer coupling $1.56

45-0396-7 floor machine front wheel $15.40

45-0429-6 hose assembly $21.80

45-0432-0 16" Bristled Pad Driver $78.00

Koblenz Parts List Prices 22 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

45-0433-8 19" Bristled Pad Driver $106.60

45-0434-6 Scrub Brush 15" $91.10

45-0435-3 Scrub Brush 18" $117.60

45-0436-1 Carpet Brush 15" $91.10

45-0437-9 Carpet Brush 18" $117.60

45-0449-4 4 Gallon solution tank $153.00

45-0450-2 All Purpose Vac Inflator Nozzles $6.49

45-0451-0 adjustment knob assy. $10.32

45-0453-6 cover latch assy $9.43

45-0456-9 strain relief assembly $20.18

45-0468-4 starter lever assembly $20.55

45-0477-5 AT 900CR hose $18.66

45-0479-1 cloth bag, AI Series $14.64

45-0484-1 PV3000-BR hose $22.82

45-0496-5 floor machine rear wheel  Use 45-0396-7 $22.89

45-0503-8 16" Trilock Pad Driver $48.90

45-0504-6 19" Trilock Pad Driver $61.40

45-0505-3 power nozzle brushroll assy. $18.00

45-0510-3 PV3000-GR hose $18.55

45-0511-1 stationary switch assembly $47.88

45-0513-7 12" Bristled Pad Driver $58.40

45-0514-5 Maxima & Infinity disposable paper bags 3bags/pk $4.49

45-0517-8 old handle hardware package $4.00

45-0523-6 lexan fan kit "A" $5.00

45-0524-4 lexan fan kit (0205+) $5.00

45-0533-5 120 oz tank assy. Blue - obsolete $11.80

45-0534-3 safety switch kit $9.90

45-0544-2 WD & PV500 Filter Retainer $0.82

45-0547-5 All Purpose Vac Filter Kit  PV 3000 $10.49

45-0548-3 RT3-E 3' hose $6.09

45-0555-8 Power Vac Accessory Kit $21.99

45-0566-5 Expandable Wand $30.69

45-0567-3 combination floor tool, black $10.00

45-0568-1 Hose Assembly $28.06

45-0569-9 crevice tool $2.36

45-0570-7 Full Bag Indicator $3.00

45-0573-1 Wheel, RM & SP series $11.57

45-0578-0 DV3-E 6' hose $9.59

45-0579-8 bag Paper - use 45-0514-5 $3.77

45-0580-6 Telescopic Wand $17.85

45-0587-1 RT4-E 6' hose $9.80

45-0602-8 combination floor tool, gray $10.00

45-0603-6 5' PV250K hose $12.50

45-0604-4 4.5' PV100K hose $12.00

45-0606-9 7' Pv300BR hose   (With silver elbow) $15.00

45-0611-9 4.5' RT3-E hose $10.00

45-0642-4 Main Filter, Acquapur AG-1200 $15.00

45-0643-2 Hepa Filter, Acquapur AG-1200 $49.99

45-0676-2 Cyclonic Hepa Filter, AC1600 $16.80

45-0713-3 12" Upright Magnet Kit $12.32

45-0716-3 16" Upright Magnet Kit $19.40

Koblenz Parts List Prices 23 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

45-0724-0 AK1600P Hose Assy $30.80

45-0756-01-0 KC Series Hose (Square Button) $39.60

45-0728-1 Upright MicroLined Disposable Paper Bag $6.52

45-0760-4 Hing - Dust control Assembly $3.84

45-0766-01-9 Type A Upright disposable Paper Bags 3pk $7.63

45-0766-1 Type A HEPA disposable paper bags $16.35

45-0767-9 Disposable bags for Dust Control Burnisher $7.00

45-0768-7 Quick Connector B1500C $14.07

45-0769-5 Clean Air Upright disposable paper bags (U800/U900) $7.63

45-0772-9 Vacuum Switch assembly $5.88

45-0773-7 11" Scrub brush for DP 1334 $65.90

45-0778-6 Backpack disposable paper bags-10bags per package $38.00

45-0835-4 Hepa disposable bags/3 bags/pk $19.99

45-0837-0 Microfiltration Disposable bags D280 $14.99

45-0843-8 Pleated Filter, WD12K, WD16K $29.99

45-0845-3 Pleated Filter, WD6K,WD9K $16.99

45-0851-00-1 DV-110/100 KG3 US bags 3/pk $7.99

45-0853-7 Hepa filter - D280 Vacuum $45.00

45-0854-5 Hepa Filtration kit AI series $89.00

45-0864-4 SP-15 red pads kit- 5 pads per pkg $69.00

45-0865-1 SP-15 -weight- 22lbs $129.00

45-0867-7 SP-15 replacement rubber isolator kit (4 isolators) $39.00

45-0871-00-9 SP-15 Dust Skirt (NO Velcro!) $16.80

45-0872-7 SP-15 Dust Control System Kit $79.00

45-0875-00-0 6amp pigtailed outlet kit-SP-15 $12.00

45-0883-9 20' 1 1/2" hose for AI seies (w/swivel cuffs) $44.00

45-0896-00-6 SP-2815 Dust Control System $89.00

45-0922-0 Pleated Filter for 6 & 9 WD  (New Style) $24.08

45-0939-00-4 Mystic bags  3pk $2.11

46-0103-5 P840 yoke assembly $4.47

46-0104-3 carbon brush & spring $4.25

46-0590-3 brush holder $4.80

46-1159-6 PV3000 spray bottle $6.96

46-1178-6 dusting tool $5.80

46-1570-4 2-speed motor assembly $49.00

46-1571-2 3-speed motor kenmore  P2500B $49.00

46-1610-8 spindle cap insulator pkg. $1.92

46-1675-1 handle hardware pkg. Cleaning machine** $1.60

46-1684-3 1-speed motor  $49.00

46-1717-1 right gear w/grease $12.80

46-1718-9 left gear w/grease $12.80

46-1729-6 P620 motor pack  1-speed USE 46-2017-5 $49.00

46-1804-7 bearing arm kit $4.44

46-1805-4 armature bearing kit $4.44

46-1806-2 carbon brush spring $3.64

46-1807-0 spindle cap pack $13.64

46-1808-8 cap assembly $7.90

46-1809-6 cam assembly $2.47

46-1812-0 yoke socket assembly $14.07

46-1813-8 transport handle $8.56

46-1833-6 8-notch right coupling $3.76

Koblenz Parts List Prices 24 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

46-1834-4 8-notch left coupling $4.65

46-1835-1 P4000,P4700 motor assy. 1-SPEED $54.00

46-1846-8 yoke pin assembly $12.00

46-1847-6 carbon brush holder assy. $9.29

46-1865-8 polisher lever $9.45

46-1883-1 suction base assy 1 1/2" $6.24

46-1894-8 16" motor base $27.16

46-1897-1 2-speed motor, metal $49.00

46-1898-9 cam assembly $3.96

46-1899-7 P840 3-speed motor $49.00

46-1919-3 yoke assembly $6.29

46-1943-3 Microfiltration Cartridge $10.99

46-1983-9 P747 motor pack (no longer available) $78.00

46-2017-5 1-speed motor P-620B (old model) $76.25

46-2020-9 9 amp motor assembly use 46-2289-01-8 $80.15

46-2022-5 16" right gear w/grease $21.65

46-2023-3 16" left gear w/grease $21.65

46-2024-1 brush holder assembly $6.85

46-2026-6 motor cord assembly $8.02

46-2035-7 bottom plate assembly Use 46-3207-1 $13.91

46-2036-5 upright fan cover assembly $5.43

46-2068-8 P4000 yoke assembly $18.07

46-2069-6 grease for 12" gears $2.23

46-2070-4 grease for 16" gears $2.29

46-2105-8 bag coupling gasket assy. $4.97

46-2106-6 switch actuator assembly $3.05

46-2108-2 motor cover assembly $5.85

46-2109-0 motor base w/gasket $14.67

46-2112-4 yoke assembly $6.56

46-2113-2 yoke assembly $6.42

46-2167-8 AI1260P tank assembly $129.50

46-2168-6 AI1660P tank assembly $129.50

46-2171-0 AI1960P tank assembly $129.50

46-2186-8 lever sub assembly $7.27

46-2213-0 safety assembly $4.36

46-2214-8 floor machine motor  use 46-3951-00-4 $394.62

46-2225-4 Rotor Assembly, 1.0 HP $55.47

46-2226-2 Rotor Assembly, 1.5 HP $78.40

46-2231-2 lever assembly $15.92

46-2241-1 7.5 amp motor assembly $70.00

46-2255-1 PF bag coupling $13.55

46-2281-7 SUPERCEDED BY 27-0301-5

46-2289-01-8 9 amp motor pack $59.00

46-2296-5 U240DC 7.5 amp motor $57.00

46-2297-3 7.5 amp motor pack $59.00

46-2303-9 drain elbow assembly $7.50

46-2310-4 wet/dry head assembly $303.24

46-2319-5 flex base $115.13

46-2360-9 dirt cup collector   (Dust Cup only) $26.30

46-2372-4 1 hp motor $528.88

46-2373-2 SUPERCEDED BY 46-2373-01-0

Koblenz Parts List Prices 25 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

46-2373-01-0 1.5 hp motor assy, TP series $587.00

46-2375-7 12" brushroll w/end caps $17.66

46-2376-5 left end cap assembly $1.87

46-2413-6 16" brushroll w/end caps $33.40

46-2422-7 adjustment lever assy.  Use 46-2231-2

46-2428-4 16" bottom plate w/gasket $23.16

46-2435-9 plain gray dump bag $29.95

46-2436-7 plain gray zipper bag $32.95

46-2443-3 D/C frame bag, black $54.99

46-2459-01-7 shoulder strap, gray $5.00

46-2459-9 PV3000 shoulder strap $5.04

46-2473-0 LCK 50 Shaft & Bearing assy $19.95

46-2537-2 Reduction Assembly  (Gear box) $410.65

46-2540-6 17" plate assembly $70.92

46-2541-4 20" plate assembly $78.07

46-2542-01-0 Upright motor assembly -U110,U310 & U610 series $70.00

46-2560-4 D/C assembly, black $54.99

46-2566-1 7 amp motor pack $59.00

46-2569-5 TP handle assy w/safety $238.71

46-2571-1 burnisher handle w/safety $295.16

46-2681-8 3/4 hp motor assembly $569.00

46-2683-4 Switch Actuator Assembly, U610 $3.72

46-2688-3 dust cup frame w/gasket    $6.75

46-2689-1 3/4 reduction assembly $484.48

46-2716-2 squeegee knob $1.44

46-2719-6 Omega clasp assembly $0.00

46-2744-4 20" plate assembly $76.20

46-2745-1 burnisher plate w/bumper $74.46

46-2747-7 D/C assembly gray plain $54.99

46-2748-5 D/C frame bag, plain gray $18.04

46-2751-9 Floor Machine Wt 46 lbs $199.00

46-2755-0 floor tool w/squeegee, black $7.50

46-2793-01-9 DP 3/4 hp motor assy. $507.74

46-2807-9 U180DC Dirt Cup Collector $26.30

46-2834-3 handle hardware 02/06+ $1.80

46-2843-4 PV3000 blue hose $15.00

46-2846-7 PV3000 graphite tank $12.00

46-2847-5 PV3000 floor tool $10.96

46-2848-3 PV3000 graphite floor tool $10.96

46-2849-01-9 pick-up tool w/brush, gray $7.50

46-2849-1 PV3000 pick-up tool $8.40

46-2850-9 PV3000 graphite pick-up $8.40

46-2862-4 Yoke, P620A $6.29

46-2867-3 DP 1.0 hp motor assy. $543.41

46-2868-1 DP series handle assy $149.48

46-2872-3 lever valve control assy.  (USE 46-1865-8) $4.06

46-2888-9 17" DP chassis assy. $165.00

46-2889-7 20" DP chassis assy. $175.00

46-2940-8 ENDURANCE zipper bag $57.77

46-2941-6 ENDURANCE dump bag   USE 46-3231-1 $48.96

46-2942-4 ENDURANCE D/C assembly $95.92

Koblenz Parts List Prices 26 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

46-2943-2 ENDURANCE D/C frame bag   (dust cup bag only) $18.04

46-2953-1 Handle B1500 F/P $238.71

46-2957-2 Cord Reel Assy $51.22

46-2971-3 front axle assembly $4.70

46-2995-2 17" Base RM Series $105.20

46-2996-0 Chassis, RM 2015 $114.85

46-3099-2 SUPERCEDED BY 46-3099-01-0

46-3099-01-0 U75/U80 /U90 Upright motor assy $80.00

46-3114-9 SUPERCEDED BY 46-3114-01-7

46-3114-01-7 1.5 hp motor, RM Series $470.00

46-3145-3 U240Z zipper bag $32.95

46-3200-6 Carbon Brush Assembly, U80 Motor $4.25

46-3206-3 cam assy  u-80/u90 $4.50

46-3207-1 bottom plate $28.00

46-3208-9 U75/80/90 fan cover assy w/gasket $7.00

46-3231-1 black dump bag assy U75 $48.96

46-3260-0 yoke support bushing assy $6.00

46-3325-1 Squeegee Wheel assembly $6.00

46-3383-01-8 U40 Upright Motor $68.32

46-3398-8 Hose Adapter, D-280 $19.74

46-3424-2 Upright Front Shaft assembly (tacony) $4.70

46-3433-3 Switch yoke actuator $14.72

46-3471-3 Kenmore brush motor $66.78

46-3477-0 Carpet brush kenmore $18.99

46-3478-8 Hard floor brush - Kenmore $18.99

46-3572-8 Dust Control Assembly $257.40

46-3574-4 Brush assembly dust control burnisher $54.33

46-3593-01-2 Cloth bag-Type A Commercial Zipper Bag Assy $61.00

46-3614-8 Disc Pulley Assy $77.28

46-3727-00-8 Hose Assy - WD12K/WD16K $32.40

46-3766-00-6 SP-15 Chassis Assy

46-3736-00-9 Hose Assy - WD6K/WD9K $31.22

46-3767-00-4 Pad Driver Assembly, SP-15 $294.45

46-3774-00-0 SP-15 Motor Assembly (shaft dia. >1") MORE $637.65

46-3774-02-6 SP-15 Motor Assembly (shaft dia. <1") LESS $543.15

46-3805-00-2 Tank Connection Kit - SP-15 $5.00

46-3816-00-9 Pad Driver Assembly, SP-2815 $586.70

46-3828-00-4 SP-15 Handle assembly $239.00

46-3836-01-5 Motor Assy Orb1420

49-2642-4 AC series paper filter $5.99

49-5602-01-3 Dust Cover Endurance U-800 (500003327) $22.75

49-5602-02-1 Dust Cover Endurance U-900 (500003327H) $22.75

49-5602-03-9 Switch Housing Cover (500004328) $7.44

49-5602-04-7 Motor Cover Graphite (500005328) $15.28

49-5602-05-4 Post Cover Graphite  (500006328) $5.28

49-5602-06-2 Nozzle Housing Felt (500040300) $3.96

49-5602-07-0 Dust Compartment Graphite (580001328, C-73012) $55.16

49-5602-08-8 Nozzle Housing Assy Gray (570002527) $34.65

49-5602-09-6 Motor Cover Graphite (500005328) $14.49

49-5602-10-4 Bag Supporter (570009304) $3.12

49-5602-11-2 Stretch Hose Clip Black (570010301) $1.92

Koblenz Parts List Prices 27 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

49-5602-12-0 Hepa Filter Cover (570015328) $5.92

49-5602-13-8 Hepa Filter Assy (570019500) $9.44

49-5602-14-6 Electrostatic Filter (570020300) $1.56

49-5602-15-3 Check Bag Complete Cover (570021328) $2.04

49-5602-16-1 Motor Support Complete (570022401) $14.48

49-5602-17-9 Hepa Cover Knob Black (570055301) $1.44

49-5602-18-7 Long Stretch Hose (570067401) $52.50

49-5602-19-5 Tool Holder Assy Black (570070401) $5.52

49-5602-20-3 Wand Retainer Assy Black  570073401) $6.64

49-5602-21-1 Power Cord 50 Ft (570990323) $77.55

49-5602-22-9 Dust Compartment Graphite  (580001328) $60.06

49-5602-23-7 Furniture Guard Black  (700009301, C-74100, 01-7301-69) $8.46

49-5602-24-5 Motor Cord Cover Graphite (700015328) $2.16

49-5602-25-2 Cord Holder Black (700019301) $0.96

49-5602-26-0 Vented Support Fitting (700055391, C-73482) $1.80

49-5602-27-8 Post Cover Knob Graphite (700094301) $0.96

49-5602-28-6 Foot Pedal Complete Black (700132401/C-73720) $9.60

49-5602-29-4 Rear Wheel Black (700142301) $2.16

49-5602-30-2 Rear Wheel Shaft A (700143395, C-71002) $5.52

49-5602-31-0 Bottom Plate Wheel Black (700153301) $1.60

49-5602-32-8 Bottom Plate Wheel Pin (700154392) $2.52

49-5602-33-6 Agitator Assembly Metal (700162400, 01-3414-05) $61.26

49-5602-34-4 Agitator Bearing (700171300) $10.00

49-5602-35-1 End Cap (700172300) $2.76

49-5602-36-9 Agitator Brush Strips (700175500) $4.32

49-5602-37-7 Stretch Hose Complete Black (700178401) $45.99

49-5602-38-5 Suction Inlet Lid Black (700184301/C-75051) $1.32

49-5602-39-3 Suction Control Dial Black (700185301/C-75052) $1.44

49-5602-40-1 Suction Inlet Lid Spring (700186300) $1.56

49-5602-41-9 3-Piece Telescopic Wand Black (700192401) $20.23

49-5602-42-7 Dusting Brush Black  7001201501) $5.76

49-5602-43-5 Crevice Tool Black  (700204301) $2.76

49-5602-44-3 Upholstery Tool Black  (7002505301) $3.60

49-5602-45-0 Rubber End Cover Black (700227301) $2.88

49-5602-46-8 Motor Mount Front (700232301) $2.16

49-5602-47-6 Motor Pivot Sleeve Black (700234301) $2.52

49-5602-48-4 Belt  (X700301300) (700302300) $4.64

49-5602-49-2 Motor Support Housing Black (700311301) $5.52

49-5602-50-0 Thermal Switch (700944300) $11.92

49-5602-51-8 Switch Mr-R30 Black (700958300, C-34005) $4.96

49-5602-52-6 Lamb Motor 1000 W (700988300, C-60000) $140.35

49-5602-53-4 Lamb Carbon Brush F/Singer  (700992300) $12.96

49-5602-54-2 Vented Support Rubber (720013301) $1.28

49-5602-55-9 Belt Guard (720017391) $2.28

49-5602-56-7 Agitator Pulley Complete (720021400) $14.32

49-5602-57-5 2 Piece Telescopic Wand Black  730018401, PRO-50000) $12.96

49-5602-58-3 Nozzle Hose Black  (730019301) $3.12

49-5602-59-1 Bottom Plate Assembly Lock  (760011592) $41.93

49-5602-60-9 Secondary Filter A  (700018300C) $4.92

49-5602-61-7 Secondary Filter B  (720012300C, C-18002) $4.16

49-5602-62-5 Push-On Nut Psn-4  (P493) $8.16

Koblenz Parts List Prices 28 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

49-5602-64-1 Pigtail line cord  (570991323) $10.38

49-5602-65-8 Inlet Cover Seal  (700298303, C-76020) $0.84

49-5602-66-6 Black Hose Cuff  (700187301) $4.20

49-5602-67-6 Exhaust Filter  (700091300) $3.24

49-5602-68-2 Handle Grip (570062301) $14.70

49-5602-69-0 Vented Support Felt Packing  (700262300, C-73484) $3.24

49-5602-70-8 Attachment Connecting Device -Black(700183301)(C75060) $11.20

49-5602-71-6 Set Screw  (M301795) $3.00

49-5602-72-4 HEPA Filter Cover Fitting  (570041391) $5.04

49-5602-73-2 HEPA Cover Knob Fitting  (570056391) $5.04

49-5602-74-0 HEPA Filter Holder Graphite  570016328) $5.52

49-5602-75-7 Power cord holder (black)  (570079401) $14.60

49-5602-76-5 Attachment Connecting Device Seal (Large)  (700188303) $6.32

49-5602-77-3 Attachment Connecting Device Seal (Small)(700189303) $5.88

49-5602-78-1 Window (Gray 423C) (570008327) $3.60

49-5602-79-9 Rear Belt Cover (Black) (700133301, C-73790) $5.04

49-5602-80-7 Set Screw (M4X15) (M400191) $0.64

49-5602-81-5 Pedal Frame (B)  (700134395) $10.08

46-5602-82-3 Set Screw (M4X18.5)  (M401591) $0.64

49-5602-83-1 Foot Pedal Shaft  (700136395) $11.04

49-5602-84-9 Plastic bushing black (700054301) $1.44

49-5602-85 Carpet/Floor pedal cover gray (570011327) $3.24

49-5602-87-2 Bottom Plate Lock Screw M4 (M400691) $2.64

49-5602-88-0 Nozzle Inlet (500033301) $4.80

49-5800-01-3 Thermal Reset Switch (B352-6500) $19.53

49-5800-05-4 Hi-Lo Phillips pan head screw $2.40

49-5800-06-2 BackRest (C352-9200) $87.00

49-5800-08-8 HEYCO Fitting & Nut Assembly $11.00

49-5800-12-0 Secondary Filter (Hepa) plate (B352-0800) $15.75

49-5800-13-8 Secondary Filter Frame BP-1400 (B352-1000) $14.88

49-5800-14-6 Secondary Filter (Hepa) Cap/Lid (B352-1000) $11.97

49-5800-15-3 Post Filter Frame (B352-1100 $15.33

49-5800-17-9 Bottom Motor Mount (B352-1900) $51.94

49-5800-20-3 Waist Belt Backpack (B352-6600) $30.24

49-5800-21-1 Shoulder Strap, Buckle $3.72

49-5800-23-7 Motor Shroud Bottom 5.1-1 Stage $50.40

49-5800-24-5 Motor Shroud Top 5.1-1 Stage $37.80

49-5800-25-2 Right Shoulder Harness (B352-5600) $27.72

49-5800-26-0 Left Shoulder Harness (B352-5700) $27.72

49-5800-27-8 2 Piece wand set (B352-4000) $159.00

49-5800-32-8 Hepa  Secondary Filter (B352-5200) $65.88

49-5800-33-6 Cord Retainer Hook (B352-6900) $14.49

49-5800-5 Latch - Backpack $14.40

49-5801-3 Back Set - Backpack $87.00

49-5802-1 Post Filter- Backpack $16.00

49-5804-7 Power Harness - Backpack (B352-3200) $38.50

49-5805-4 Bag Compartment Seal-Backpack $16.00

49-5806-2 Front Plate- Backpack $52.50

49-5807-0 Back Plate-Backpack $42.00

49-5808-8 Cover-Backpack $42.00

49-5809-6 Hose Inlet-Backpack $16.00

Koblenz Parts List Prices 29 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

49-5810-4 ShakeOut Bag-Backpack $59.50

49-5811-2 Switch Harness - Backpack (C352-2800) $48.30

49-5812-0 5.1" Single Stage Vacuum Motor-Backpack $172.50

49-5813-8 Shoulder Harness Assembly Black-Backpack (X9812) $98.00

49-5814-6 Motor Seal-Backpack $34.30

49-5815-3 50' Extension Cord 16-3 SJT Yellow-Backpack $95.00

49-5816-1 Hose-Backpack Vacuum (A352-6900) $59.50

49-5817-9 Upholstery Tool-Backpack $12.00

49-5818-7 Crevice Tool-Backpack $12.80

49-5819-5 Dust Brush Tool Body-Backpack 

49-5820-3 Dust Brush Tool-Backpack $14.40

49-5821-1 Double Bend Wand-Backpack $95.00

49-5822-9 Carpet Tool Body- Backpack $16.10

49-5823-7 Carpet Tool Bumper- Backpack $12.00

49-5824-5 Bare Floor Tool Body- Backpack

49-5825-2 Bare Floor Tool Brush

49-5826-0 Nut and Snap Ring (b352-3900N) BP1400 wand attachment $27.72

49-5826-1 Bare Floor Tool Complete Assembly (C352-4400) $50.00

49-5932-00-6 Large rubber boot (black) (700288301) $1.80

49-5932-04-8 Set Screw M4*12 (M403091) $12.40

49-5932-07 Filter Supporter Screen (700017300) $5.52

49-5932-11-3 Release Button Cover , Black (700083301) $1.28

49-5932-12-1 Cover Release Button, Black (700081301) $1.28

49-5932-13-9 Cover Release Button, Spring (700082391) $0.96

49-5932-16 Motor Cover Seal (700095305) $4.68

49-5932-17-0 Handle Screw (M500191) $5.64

49-5932-18-8 Rear Wheel Hubcap (700272309) $5.36

49-5932-19-6 Washer u-900 WA00791 $0.61

49-5932-33-7 Set Screw (M300191) $1.44

49-5932-35-2 Agitator Felt Washer (White)-700174300 $0.96

49-5932-36-0 Agitator Felt Washer (White)-700174300 $0.60

49-5932-37 Agitator Bearling Holder (700170300, C-20514) $5.40

49-5932-39-4 Agitator Pulley Bushing (720023391) $1.44

49-5932-40 Agitator Shaft $5.60

49-5932-41-0 Cord Clip Rubber (570032301) $2.88

49-5932-42-8 Motor Mount Rear (570031301) $6.56

49-5932-43-6 Motor Bushing (570035301) $4.92

49-5932-66-7 U-900 Tube Handle

49-5932-68-3 Metal Cord Hook U800/U900 (570054392) $9.20

49-5932-70 Cord Protection Tube (700925300) $1.12

49-5932-79-0 Hose Inlet Fitting Red (500014304) $2.64

49-5932-80-8 Nut M4 (M402191) $11.00

49-5932-82-4 Motor Baffle/Filter (Noise Suppressor) (700231300) $4.92

49-5932-83-2 Hose Rack (570074301) $3.96

49-5932-84-0 Screw M4x37 (M402795) $0.60

49-5932-85-7 Seal, Motor Compartement (700304400) $1.12

49-5952-01-2 On/Off switch  WD6k/WD9k

49-5952-03-8 Motor, WD6K $77.00

49-5952-08-7 Fan, WD9K $6.88

49-5952-11-1 Fan, WD6K

49-5952-21-0 Caster Assembly, WD6/9K $4.48

Koblenz Parts List Prices 30 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21



                                      

Part No. Description
List 

Price

49-6008-10-3 Filter, pleated  Centauri YCA-1300 $14.41

49-6008-39-2 Filter, Exhaust  Centauri YCA-1300 $3.36

52-0127-07-7 Extension wand, WD6/9K $6.16

52-0127-09-3 Car tool - WD series $10.24

82-5623-2 PV3000 filter retainer   (rubber band) $0.83

82-5738-8 float $1.12

CM2333BL plastic squeegee blade $12.00

* DISCOUNT PRICE SHOWN FOR 1 UNIT, LESSER PRICE MAY APPLY FOR MULTIPLE UNITS CHECK PRICE LIST

Koblenz Parts List Prices 31 October 1, 2008

Educational Services Commission of NJ 
State Approved Co-op #65MCESCCPS Maintenance Equipment ESCNJ 18/19-35 Bid Term: 1-23-19 - 1-22-21




